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Appendix A.1: Test Results of Conducted Power Spectral Density 

2.4GHz mode, 1Mbps 
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2.4GHz mode, 2Mbps 
 

 
 

  



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix A 

CN259MNG 002 

Page 4 of 48 

 

 

 
 

 

 
 

 
 

  



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix A 

CN259MNG 002 

Page 5 of 48 

 

 

 
 

Appendix A.2: Test Results of 6dB Bandwidth 

2.4GHz mode, 1Mbps 
 

Minimum Emission Bandwidth 6 dB (2402 MHz; 20.000 dBm; 1 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

2402.000000 0.693070 0.500000 --- 2401.643564 2402.336634 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

2402.000000 2.9 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 2.40100 GHz 2.40100 GHz 

Stop Frequency 2.40300 GHz 2.40300 GHz 

Span 2.000 MHz 2.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 101 ~ 40 

Sweeptime 18.938 µs AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 100 100 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.50 dB 0.50 dB 

Run 9 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.32 dB 0.50 dB 

 

L
e

ve
l i

n
 d

B
m



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix A 

CN259MNG 002 

Page 6 of 48 

 

 

 
 

Minimum Emission Bandwidth 6 dB (2440 MHz; 20.000 dBm; 1 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

2440.000000 0.693070 0.500000 --- 2439.643564 2440.336634 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

2440.000000 1.5 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 2.43900 GHz 2.43900 GHz 

Stop Frequency 2.44100 GHz 2.44100 GHz 

Span 2.000 MHz 2.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 101 ~ 40 

Sweeptime 18.938 µs AUTO 

Reference Level -10.000 dBm -10.000 dBm 

Attenuation 10.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 100 100 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.50 dB 0.50 dB 

Run 7 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.31 dB 0.50 dB 
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Minimum Emission Bandwidth 6 dB (2480 MHz; 20.000 dBm; 1 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

2480.000000 0.693070 0.500000 --- 2479.643564 2480.336634 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

2480.000000 2.0 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 2.47900 GHz 2.47900 GHz 

Stop Frequency 2.48100 GHz 2.48100 GHz 

Span 2.000 MHz 2.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 101 ~ 40 

Sweeptime 18.938 µs AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 100 100 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.50 dB 0.50 dB 

Run 6 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.08 dB 0.50 dB 
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2.4GHz mode, 2Mbps 
 

Minimum Emission Bandwidth 6 dB (2402 MHz; 20.000 dBm; 2 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

2402.000000 1.346534 0.500000 --- 2401.287129 2402.633663 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

2402.000000 1.8 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 2.40000 GHz 2.40000 GHz 

Stop Frequency 2.40400 GHz 2.40400 GHz 

Span 4.000 MHz 4.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 101 ~ 80 

Sweeptime 18.938 µs AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 100 100 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.50 dB 0.50 dB 

Run 10 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.11 dB 0.50 dB 
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Minimum Emission Bandwidth 6 dB (2440 MHz; 20.000 dBm; 2 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

2440.000000 1.346534 0.500000 --- 2439.287129 2440.633663 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

2440.000000 0.6 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 2.43800 GHz 2.43800 GHz 

Stop Frequency 2.44200 GHz 2.44200 GHz 

Span 4.000 MHz 4.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 101 ~ 80 

Sweeptime 18.938 µs AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 100 100 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.50 dB 0.50 dB 

Run 9 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.01 dB 0.50 dB 
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Minimum Emission Bandwidth 6 dB (2480 MHz; 20.000 dBm; 2 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013 
  
 

6 dB Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

2480.000000 1.346534 0.500000 --- 2479.287129 2480.633663 

 
(continuation of the "6 dB Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Max Level 
(dBm) 

Result 

2480.000000 1.3 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 2.47800 GHz 2.47800 GHz 

Stop Frequency 2.48200 GHz 2.48200 GHz 

Span 4.000 MHz 4.000 MHz 

RBW 100.000 kHz ~ 100.000 kHz 

VBW 300.000 kHz ~ 300.000 kHz 

SweepPoints 101 ~ 80 

Sweeptime 18.938 µs AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 100 100 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.50 dB 0.50 dB 

Run 13 / max. 150 max. 150 

Stable 5 / 5 5 

Max Stable Difference 0.00 dB 0.50 dB 
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Appendix A.3: Test Results of 99% Bandwidth 

2.4GHz mode, 1Mbps 
 

Occupied Channel Bandwidth 99% (2402 MHz; 20.000 dBm; 1 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013 
  
 

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

2402.000000 1.020000 --- --- 2401.492500 2402.512500 

 
(continuation of the "99 % Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

2402.000000 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 2.40100 GHz 2.40100 GHz 

Stop Frequency 2.40300 GHz 2.40300 GHz 

Span 2.000 MHz 2.000 MHz 

RBW 10.000 kHz >= 10.000 kHz 

VBW 30.000 kHz >= 30.000 kHz 

SweepPoints 400 ~ 400 

Sweeptime 189.648 µs AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 100 100 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 5 / max. 150 max. 150 

Stable 3 / 3 3 

Max Stable Difference 0.22 dB 0.30 dB 
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Occupied Channel Bandwidth 99% (2440 MHz; 20.000 dBm; 1 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013 
  
 

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

2440.000000 1.020000 --- --- 2439.492500 2440.512500 

 
(continuation of the "99 % Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

2440.000000 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 2.43900 GHz 2.43900 GHz 

Stop Frequency 2.44100 GHz 2.44100 GHz 

Span 2.000 MHz 2.000 MHz 

RBW 10.000 kHz >= 10.000 kHz 

VBW 30.000 kHz >= 30.000 kHz 

SweepPoints 400 ~ 400 

Sweeptime 189.648 µs AUTO 

Reference Level -10.000 dBm -10.000 dBm 

Attenuation 10.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 100 100 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 5 / max. 150 max. 150 

Stable 3 / 3 3 

Max Stable Difference 0.18 dB 0.30 dB 
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Occupied Channel Bandwidth 99% (2480 MHz; 20.000 dBm; 1 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013 
  
 

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

2480.000000 1.025000 --- --- 2479.492500 2480.517500 

 
(continuation of the "99 % Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

2480.000000 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 2.47900 GHz 2.47900 GHz 

Stop Frequency 2.48100 GHz 2.48100 GHz 

Span 2.000 MHz 2.000 MHz 

RBW 10.000 kHz >= 10.000 kHz 

VBW 30.000 kHz >= 30.000 kHz 

SweepPoints 400 ~ 400 

Sweeptime 189.648 µs AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 100 100 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 5 / max. 150 max. 150 

Stable 3 / 3 3 

Max Stable Difference 0.16 dB 0.30 dB 
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2.4GHz mode, 2Mbps 
 

Occupied Channel Bandwidth 99% (2402 MHz; 20.000 dBm; 2 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013 
  
 

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

2402.000000 2.050000 --- --- 2400.985000 2403.035000 

 
(continuation of the "99 % Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

2402.000000 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 2.40000 GHz 2.40000 GHz 

Stop Frequency 2.40400 GHz 2.40400 GHz 

Span 4.000 MHz 4.000 MHz 

RBW 20.000 kHz >= 20.000 kHz 

VBW 100.000 kHz >= 60.000 kHz 

SweepPoints 400 ~ 400 

Sweeptime 94.824 µs AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 100 100 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 8 / max. 150 max. 150 

Stable 3 / 3 3 

Max Stable Difference 0.14 dB 0.30 dB 

 

L
e

ve
l i

n
 d

B
m



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix A 

CN259MNG 002 

Page 15 of 48 

 

 

 
 

Occupied Channel Bandwidth 99% (2440 MHz; 20.000 dBm; 2 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013 
  
 

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

2440.000000 2.050000 --- --- 2438.985000 2441.035000 

 
(continuation of the "99 % Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

2440.000000 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 2.43800 GHz 2.43800 GHz 

Stop Frequency 2.44200 GHz 2.44200 GHz 

Span 4.000 MHz 4.000 MHz 

RBW 20.000 kHz >= 20.000 kHz 

VBW 100.000 kHz >= 60.000 kHz 

SweepPoints 400 ~ 400 

Sweeptime 94.824 µs AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 100 100 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 5 / max. 150 max. 150 

Stable 3 / 3 3 

Max Stable Difference 0.19 dB 0.30 dB 
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Occupied Channel Bandwidth 99% (2480 MHz; 20.000 dBm; 2 MHz) 
  
  
Test according to FCC title 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance v04 and ANSI C63.10-
2013 
  
 

99 % Bandwidth 
DUT Frequency 

(MHz) 
Bandwidth 

(MHz) 
Limit Min 

(MHz) 
Limit Max 

(MHz) 
Band Edge Left 

(MHz) 
Band Edge 

Right 
(MHz) 

2480.000000 2.050000 --- --- 2478.985000 2481.035000 

 
(continuation of the "99 % Bandwidth" table from column  6 ...) 
 

DUT Frequency 
(MHz) 

Result 

2480.000000 PASS 

 

 
 

Measurement 
Setting Instrument 

Value 
Target Value 

Start Frequency 2.47800 GHz 2.47800 GHz 

Stop Frequency 2.48200 GHz 2.48200 GHz 

Span 4.000 MHz 4.000 MHz 

RBW 20.000 kHz >= 20.000 kHz 

VBW 100.000 kHz >= 60.000 kHz 

SweepPoints 400 ~ 400 

Sweeptime 94.824 µs AUTO 

Reference Level 0.000 dBm 0.000 dBm 

Attenuation 20.000 dB AUTO 

Detector MaxPeak MaxPeak 

SweepCount 100 100 

Filter 3 dB 3 dB 

Trace Mode Max Hold Max Hold 

Sweeptype FFT AUTO 

Preamp off off 

Stablemode Trace Trace 

Stablevalue 0.30 dB 0.30 dB 

Run 9 / max. 150 max. 150 

Stable 3 / 3 3 

Max Stable Difference 0.13 dB 0.30 dB 
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Appendix A.4: Test Results of Conducted Spurious Emissions Measured in 100 kHz 
Bandwidth 

2.4GHz mode, 1Mbps 

Band Edge 
 

Low Channel 

 
 

High Channel 
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Conducted Spurious Emission 
 
Low Channel: 
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Middle Channel: 
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High Channel: 
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2.4GHz mode, 2Mbps 

Band Edge 
 

Low Channel 

 
 

High Channel 
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Conducted Spurious Emission 
 
Low Channel: 
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Middle Channel: 

 
 

 
 

  



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix A 

CN259MNG 002 

Page 24 of 48 

 

 

 
 

High Channel: 
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Appendix A.5: Test Results of Radiated Spurious Emissions 

Note:  
1) This testing was carried out on different modulations, but only the worst case was presented in this report. 
2) Testing was carried out within frequency range 9kHz to the tenth harmonics. The measurement results below 30MHz and 18GHz - 

26.5GHz were greater than 20dB below the limit, so only the radiated spurious emissions from 30MHz to 18GHz were reported. 

30 MHz - 1GHz 
 

 
 

EUT Information 
EUT Name: Wireless Receiver 

Model: RG82 

Test Mode: 2.4GHz 1M_Mid channel 

Order No/Sample No: 168546960/A003965063-102 

Test Voltage: DC 5V From USB 

Remark: Temp 24 Humi:50% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

45.370769 15.25 40.00 24.75 100.0 H 176.0 -18.9 

103.869231 11.77 43.50 31.73 100.0 H 208.0 -18.9 

210.382692 16.93 43.50 26.57 100.0 H 70.0 -18.9 

312.008846 29.57 46.00 16.43 100.0 H 216.0 -16.0 

468.328077 26.44 46.00 19.56 100.0 H 303.0 -12.4 

742.502308 27.94 46.00 18.06 100.0 H 21.0 -7.2 

 
 

Final_Result 
Frequency 

(MHz) 
QuasiPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wireless Receiver 

Model: RG82 

Test Mode: 2.4GHz 1M_Mid channel 

Order No/Sample No: 168546960/A003965063-102 

Test Voltage: DC 5V From USB 

Remark: Temp 24 Humi:50% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

45.893077 13.42 40.00 26.58 100.0 V 298.0 -18.8 

104.391539 12.90 43.50 30.60 100.0 V 219.0 -18.9 

210.345385 17.84 43.50 25.66 100.0 V 6.0 -18.9 

457.247692 33.42 46.00 12.58 100.0 V 209.0 -12.6 

631.101539 28.56 46.00 17.44 100.0 V 169.0 -9.1 

841.479615 29.13 46.00 16.87 100.0 V 209.0 -5.5 

 
 

Final_Result 
Frequency 

(MHz) 
QuasiPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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1GHz - 18GHz 

Note: The highest waveform in the figure is 2.4GHz Fundamental. 
 

 
 

EUT Information 
EUT Name: Wireless Receiver 

Model: RG82 

Test Mode: 2.4GHz 1M_Low channel 

Order No/Sample No: 168546960/A003965063-102 

Test Voltage: DC 5V From USB 

Remark: Temp 24 Humi:50% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4803.000000 --- 40.66 54.00 13.34 150.0 H 107.0 13.3 

4809.000000 52.01 --- 74.00 21.99 150.0 H 92.0 13.3 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wireless Receiver 

Model: RG82 

Test Mode: 2.4GHz 1M_Low channel 

Order No/Sample No: 168546960/A003965063-102 

Test Voltage: DC 5V From USB 

Remark: Temp 24 Humi:50% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4801.000000 --- 41.30 54.00 12.70 150.0 V 94.0 13.3 

4815.500000 51.92 --- 74.00 22.08 150.0 V 252.0 13.3 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wireless Receiver 

Model: RG82 

Test Mode: 2.4GHz 1M_Low channel 

Order No/Sample No: 168546960/A003965063-102 

Test Voltage: DC 5V From USB 

Remark: Temp 24 Humi:50% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7199.558333 43.71 --- 74.00 30.29 150.0 H 243.0 8.8 

7200.050000 --- 38.20 54.00 15.80 150.0 H 279.0 8.8 

9601.841667 --- 38.90 54.00 15.10 150.0 H 183.0 10.4 

9628.391667 45.12 --- 74.00 28.88 150.0 H 329.0 10.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wireless Receiver 

Model: RG82 

Test Mode: 2.4GHz 1M_Low channel 

Order No/Sample No: 168546960/A003965063-102 

Test Voltage: DC 5V From USB 

Remark: Temp 24 Humi:50% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7276.750000 44.95 --- 74.00 29.05 150.0 V 358.0 8.4 

7290.516667 --- 35.95 54.00 18.05 150.0 V 0.0 8.3 

9601.841667 --- 37.96 54.00 16.04 150.0 V 96.0 10.4 

9613.641667 44.43 --- 74.00 29.57 150.0 V 71.0 10.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wireless Receiver 

Model: RG82 

Test Mode: 2.4GHz 1M_Mid channel 

Order No/Sample No: 168546960/A003965063-102 

Test Voltage: DC 5V From USB 

Remark: Temp 24 Humi:50% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4896.500000 52.25 --- 74.00 21.75 150.0 H 352.0 13.3 

4907.000000 --- 41.04 54.00 12.96 150.0 H 227.0 13.3 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wireless Receiver 

Model: RG82 

Test Mode: 2.4GHz 1M_Mid channel 

Order No/Sample No: 168546960/A003965063-102 

Test Voltage: DC 5V From USB 

Remark: Temp 24 Humi:50% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4877.000000 --- 41.02 54.00 12.99 150.0 V 88.0 13.3 

4893.500000 51.78 --- 74.00 22.22 150.0 V 278.0 13.3 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wireless Receiver 

Model: RG82 

Test Mode: 2.4GHz 1M_Mid channel 

Order No/Sample No: 168546960/A003965063-102 

Test Voltage: DC 5V From USB 

Remark: Temp 24 Humi:50% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7305.758333 42.99 --- 74.00 31.01 150.0 H 246.0 8.3 

7313.625000 --- 36.14 54.00 17.86 150.0 H 123.0 8.2 

9753.766667 --- 37.27 54.00 16.73 150.0 H 160.0 10.4 

9754.258333 45.22 --- 74.00 28.78 150.0 H 35.0 10.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wireless Receiver 

Model: RG82 

Test Mode: 2.4GHz 1M_Mid channel 

Order No/Sample No: 168546960/A003965063-102 

Test Voltage: DC 5V From USB 

Remark: Temp 24 Humi:50% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7452.275000 --- 36.01 54.00 17.99 150.0 V 278.0 8.5 

7468.991667 44.47 --- 74.00 29.53 150.0 V 22.0 8.6 

12145.233333 50.72 --- 74.00 23.29 150.0 V 157.0 16.6 

12145.233333 --- 43.03 54.00 10.97 150.0 V 157.0 16.6 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wireless Receiver 

Model: RG82 

Test Mode: 2.4GHz 1M_High channel 

Order No/Sample No: 168546960/A003965063-102 

Test Voltage: DC 5V From USB 

Remark: Temp 24 Humi:50% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4957.000000 --- 41.48 54.00 12.52 150.0 H 180.0 13.3 

4958.500000 51.93 --- 74.00 22.07 150.0 H 81.0 13.3 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wireless Receiver 

Model: RG82 

Test Mode: 2.4GHz 1M_High channel 

Order No/Sample No: 168546960/A003965063-102 

Test Voltage: DC 5V From USB 

Remark: Temp 24 Humi:50% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4956.500000 --- 41.58 54.00 12.42 150.0 V 23.0 13.3 

4957.000000 51.89 --- 74.00 22.11 150.0 V 89.0 13.3 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wireless Receiver 

Model: RG82 

Test Mode: 2.4GHz 1M_High channel 

Order No/Sample No: 168546960/A003965063-102 

Test Voltage: DC 5V From USB 

Remark: Temp 24 Humi:50% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7453.750000 --- 35.44 54.00 18.56 150.0 H 167.0 8.5 

7470.958333 43.55 --- 74.00 30.45 150.0 H 101.0 8.6 

9914.050000 45.28 --- 74.00 28.72 150.0 H 200.0 10.8 

9914.050000 --- 41.60 54.00 12.40 150.0 H 200.0 10.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wireless Receiver 

Model: RG82 

Test Mode: 2.4GHz 1M_High channel 

Order No/Sample No: 168546960/A003965063-102 

Test Voltage: DC 5V From USB 

Remark: Temp 24 Humi:50% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7440.966667 --- 35.68 54.00 18.32 150.0 V 107.0 8.4 

7459.158333 43.32 --- 74.00 30.68 150.0 V 305.0 8.5 

9914.050000 43.96 --- 74.00 30.04 150.0 V 72.0 10.8 

9914.050000 --- 39.21 54.00 14.79 150.0 V 72.0 10.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- --- ---  --- --- 
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Appendix A.6: Test Results of Radiated Emissions in Restricted Bands 

 
 
 

EUT Information 
EUT Name: Wireless Receiver 

Model: RG82 

Test Mode: 2.4GHz 1M_Low channel 

Order No/Sample No: 168546960/A003965063-102 

Test Voltage: DC 5V From USB 

Remark: Temp 24 Humi:50% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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e
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l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2369.411765 51.33 --- 74.00 22.67 150.0 H 89.0 8.5 

2373.529412 --- 40.04 54.00 13.96 150.0 H 15.0 8.5 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wireless Receiver 

Model: RG82 

Test Mode: 2.4GHz 1M_Low channel 

Order No/Sample No: 168546960/A003965063-102 

Test Voltage: DC 5V From USB 

Remark: Temp 24 Humi:50% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2389.117647 51.54 --- 74.00 22.46 150.0 V 288.0 8.5 

2389.411765 --- 40.11 54.00 13.89 150.0 V 245.0 8.5 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wireless Receiver 

Model: RG82 

Test Mode: 2.4GHz 1M_High channel 

Order No/Sample No: 168546960/A003965063-102 

Test Voltage: DC 5V From USB 

Remark: Temp 24 Humi:50% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e

ve
l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2493.529412 51.67 --- 74.00 22.33 150.0 H 236.0 9.0 

2498.235294 --- 41.29 54.00 12.71 150.0 H 68.0 9.0 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wireless Receiver 

Model: RG82 

Test Mode: 2.4GHz 1M_High channel 

Order No/Sample No: 168546960/A003965063-102 

Test Voltage: DC 5V From USB 

Remark: Temp 24 Humi:50% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
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l i

n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2495.000000 52.26 --- 74.00 21.74 150.0 V 358.0 9.0 

2495.882353 --- 41.25 54.00 12.75 150.0 V 204.0 9.0 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wireless Receiver 

Model: RG82 

Test Mode: 2.4GHz 2M_Low channel 

Order No/Sample No: 168546960/A003965063-102 

Test Voltage: DC 5V From USB 

Remark: Temp 24 Humi:50% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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n
 d
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2363.823529 50.57 --- 74.00 23.43 150.0 H 35.0 8.5 

2366.470588 --- 40.00 54.00 14.00 150.0 H 91.0 8.5 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- --- ---  --- --- 

 
  



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix A 

CN259MNG 002 

Page 44 of 48 

 

 

 
 

 

 
 

EUT Information 
EUT Name: Wireless Receiver 

Model: RG82 

Test Mode: 2.4GHz 2M_Low channel 

Order No/Sample No: 168546960/A003965063-102 

Test Voltage: DC 5V From USB 

Remark: Temp 24 Humi:50% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2388.235294 --- 40.15 54.00 13.85 150.0 V 293.0 8.5 

2389.705882 51.32 --- 74.00 22.68 150.0 V 252.0 8.5 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wireless Receiver 

Model: RG82 

Test Mode: 2.4GHz 2M_High channel 

Order No/Sample No: 168546960/A003965063-102 

Test Voltage: DC 5V From USB 

Remark: Temp 24 Humi:50% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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 d
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2486.176471 51.31 --- 74.00 22.69 150.0 H 0.0 9.0 

2495.000000 --- 41.18 54.00 12.82 150.0 H 274.0 9.0 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wireless Receiver 

Model: RG82 

Test Mode: 2.4GHz 2M_High channel 

Order No/Sample No: 168546960/A003965063-102 

Test Voltage: DC 5V From USB 

Remark: Temp 24 Humi:50% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2496.176471 --- 41.30 54.00 12.70 150.0 V 191.0 9.0 

2496.176471 50.70 --- 74.00 23.30 150.0 V 191.0 9.0 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- --- ---  --- --- 
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Appendix A.7: Test Plots of Conducted Emission on AC Mains 

 
 
 

EUT Information 
EUT Name: Wireless Receiver 

Order Number: 168546960 

Model: RG82 

Test Mode: 2.4GHz 

Test Voltage: AC 120V/ 60Hz 

Test Standard: FCC Part 15B 

Test By:/Review By: Birch Zhang / Shower Dai 

Tem./Hum./Pressure: 24.9°C/50.4%/101kPa 

Remark: SR2 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV) 

Average 
(dBµV) 

Limit 
(dBµV) 

Margin 
(dB) 

Line Corr. 
(dB) 

0.166000 --- 35.58 55.16 19.57 L1 9.8 

0.166000 49.79 --- 65.16 15.37 L1 9.8 

0.206000 --- 32.06 53.37 21.31 L1 9.8 

0.250000 46.84 --- 61.76 14.92 L1 9.8 

4.186000 --- 28.96 46.00 17.04 L1 10.1 

4.422000 40.63 --- 56.00 15.37 L1 10.1 

8.642500 45.13 --- 60.00 14.87 L1 10.2 

9.182000 --- 32.23 50.00 17.77 L1 10.2 

12.030000 42.59 --- 60.00 17.41 L1 10.2 

12.133500 --- 33.73 50.00 16.27 L1 10.2 

 
 

Final_Result 
Frequency 

(MHz) 
QuasiPeak 

(dBµV) 
Average 
(dBµV) 

Limit 
(dBµV) 

Margin 
(dB) 

Meas. Time 
(ms) 

Bandwidth 
(kHz) 

Line Corr. 
(dB) 

8.642500 34.62 --- 60.00 25.38 1000.0 9.000 L1 10.2 

12.133500 --- 29.38 50.00 20.62 1000.0 9.000 L1 10.2 
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EUT Information 
EUT Name: Wireless Receiver 

Order Number: 168546960 

Model: RG82 

Test Mode: 2.4GHz 

Test Voltage: AC 120V/ 60Hz 

Test Standard: FCC Part 15B 

Test By:/Review By: Birch Zhang / Shower Dai 

Tem./Hum./Pressure: 24.9°C/50.4%/101kPa 

Remark: SR2 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV) 

Average 
(dBµV) 

Limit 
(dBµV) 

Margin 
(dB) 

Line Corr. 
(dB) 

0.150000 52.71 --- 66.00 13.29 N 9.7 

0.154000 --- 34.38 55.78 21.40 N 9.7 

0.178000 47.31 --- 64.58 17.27 N 9.7 

0.186000 --- 28.39 54.21 25.82 N 9.7 

3.974000 --- 27.79 46.00 18.21 N 9.8 

4.590000 39.57 --- 56.00 16.43 N 9.8 

5.302000 39.51 --- 60.00 20.49 N 9.8 

5.302000 --- 29.24 50.00 20.76 N 9.8 

8.726000 42.82 --- 60.00 17.18 N 9.9 

8.730500 --- 33.87 50.00 16.13 N 9.9 

 
 

Final_Result 
Frequency 

(MHz) 
QuasiPeak 

(dBµV) 
Average 
(dBµV) 

Limit 
(dBµV) 

Margin 
(dB) 

Meas. Time 
(ms) 

Bandwidth 
(kHz) 

Line Corr. 
(dB) 

0.150000 49.16 --- 66.00 16.84 1000.0 9.000 N 9.7 

8.730500 --- 29.78 50.00 20.22 1000.0 9.000 N 9.9 

 

 


